
PRESCOTT17894

THEFORETOWN

PRESCOTT TOWN COUNCIL
AGENDA

March 17, 2025
6:00 pm

Council Chambers
360 Dibble St. W.

Prescott, Ontario

OurMission:
To foster an environment ofcollaborative leadership to growa safe, inclusive, and resilient community

while preserving the unique characterofPrescott.

LandAcknowledgement:
We acknowledge that we are meeting on aboriginal land that has been inhabited by Indigenous

peoples.
In particular, we acknowledge the traditional territory of the Huron�Wendat, Anishinaabeg,

Haudenosaunee, Anishinabek, and the Oneida and Haudenosaunee Peoples.

Pages

1. Call to Order

2. Approval ofAgenda

RECOMMENDATION
That the agenda for the Council meeting of March 17, 2025 be approved as
[...]
Replace Town Hall HVAC Unit Replacement 16,700 Building Reserve

. Fiscal PolicyBrand Strategy Implementation Priority 3, Objective 1 15,000 Reserve

Pool Building Repairs Repairs 10,000 Eecream"eserve
Play structure deficiency fixes �
Health & Safety

Health & Safety 10,000 Parks Reserve

Marina Washroom Refresh Repairs 10,000 ;'Scal Policyeserve

Page 19 of 79



PRESCQIT
THE FORT TOWN

Pool walls and floor repairs Repairs 10,000
Recreation
Reserve

Prescott Family Medical Associates St. Lawrence
� Support Request � Year 1

Priority 2, Objective 2 1,333 Lodge Reserve
Physician Recruitment and Health St. Lawrence
Human Resources Project� Year 1

Priority 2, Objective 2 1,020 Lodge Reserve

Condition Assessment � Salt Dome Future Planning 7,000 Building Reserve

Mar!na Pathway � Pop�ups to
Priority 3, Objective 2 5,000

Fiscal Policy
marina Reserve
Total 2,848,053

Alternatives:

Council could decide not to modify the list of 2025 Projects or decide not to approve them
at this time.

Financial Implications:

The table below shows the methods being used to fund the 2025 Capital and Operation
Projects.

plapls¥% @7 s1 c:|[Tate
B@]eT�1¢:\([o} at=| B

m go) [�1o; s11| g1e aTe)

Total Capital and Operational Projects 2,848,053

Project Financing
Reserves 1,389,053
Debt 500,000
Funding 959,000
Total Capital and Operational Projects 2,848,053

The following tables show the change in the estimated balances of the reserves with the
addition of contributions included in the Draft � 2025 Operating Budget and the
subtraction of the Projects as outlined above.

Page 20 of 79



PRESCOQTTEST 1784

THE FORT TOWN
¥

Reserve Fund 2023 2024 Budget 2024 Budget 2024 Est 2025 Budget 2025 Budget 2024 Est
Balance Contributions Usage Balance Contributions Usage Balance

Working Funds 880,000 � 880,000 � � 880,000
Fiscal Policy 202,010 170,000 (331,500) 40,510 70,000 (60,000) 50,510
Election 9,510 5,100 � 14,610 5,100 � 19,710
Building 93,579 24,550 � 118,129 24,550 (23,700) 118,979
Emergency Management 2,011 � � 2,011 � � 2,011
Community Centre � 300,000 (300,000) � 300,000 (300,000) �

Planning & Building Department 21,621 � � 21,621 � � 21,621
Community Improvement Plan 189,989 225,000 � 414,989 25,000 � 439,989
PSB Sponsored Programs 3,351 � � 3,351 � � 3,351
Fire Vehicles/Equipment 58,956 30,000 (30,000) 58,956 30,000 (30,000) 58,956
Infrastructure Reserve 28426 � � 28426 � � 28,426
Public Works Vehicle/Equipment 118,921 91,525 � 210446 108,880 (80,000) 239,326
Heritage 2,068 � � 2,068 � � 2,068
Recreation 75,000 25,000 (9,000) 91,000 25,000 (50,000) 66,000
Library 27,718 � � 27,718 � � 27,718
Library E�Learning 1,050 � � 1,050 � � 1,050
Kinsmen 1,235 � � 1,235 � � 1,235
Outdoor Rink Bell Sport 1,328 � � 1,328 � � 1,328
Walker House Building 5,250 1,750 � 7,000 1,750 � 8,750
Marina 713 79435 (75,000) 5,148 79435 (80,000) 4,583
Business Improvement Area 40,134 � � 40,134 � � 40,134
Parks 17,174 12,600 (10,000) 19,774 12,600 (10,000) 22,374
Water Fountain 18,276 3,000 � 21,276 3,000 � 24,276
Cemetery Board 36,940 � � 36,940 � � 36,940
Dedicated Infrastructure 147,344 398,977 (325,000) 221,321 464,225 (420,000) 265,546
Municipal Modernization 60,655 � � 60,655 � � 60,655
Public Transit 36,777 � � 36,777 � (36,000) 777
St. Lawrence Lodge � 102,136 � 102,136 93,821 (14,353) 181,604
Sanitary Sewer 46,373 183,969 � 230,342 174,392 (350,000) 54,734
Wastewater Plant 3,592,829 66,700 � 3,659,529 202,185 � 3,861,714
Water Department 73,560 156,751 � 230,311 58,769 (235,000) 54,080
Water Treatment Plant 935,219 � (450,000) 485,219 9,859 � 495,078
Total 6,728,015 1,876,493 (1,530,500) 7,074,008 1,688,566 (1,689,053) 7,073,521

Page 21 of 79



PRESCOQTTEST 1784

THE FORT TOWN

3@Tels|if aT¥])2

Reserve Inflows
Operational Budget Contributions 1,243,361
Water / Wastewater Reserve Contributions 445,205
Total Reserve Inflows 1,688,566

Reserve Outflows
Rec Complex draw on reserves prior year project �300,000
Health & Safety Projects �40,000
Replacement & Repair Projects �1,247,700
Strategic Plan Projects �64,353
Future Planning Projects �7,000
Commitment � Donation �30,000
Total Reserve Outflows �1,689,053

Net Reserve Inflow / (Outflow) (487)

Environmental Implications:

None.

Attachments:

None.

Submitted by:

Matthew Armstrong
Chief Administrative Officer & Treasurer

Page 22 of 79



PRESCOQTTEST 1784

THE FORL TOWN

STAFF REPORT TO COUNCIL Report No. 16�2025

Date: March 17, 2025

From: Matthew Armstrong, Chief Administrative Officer & Treasurer

Re: 2024 Prescott Drinking Water System and Wastewater System Annual Reports

Recommendation:

That Council accepts the 2024 Prescott Drinking Water System and Wastewater System
Annual Reports.

Background/Analysis:

As part of the multi�barrier approach to the provision of water and wastewater services,
the role of effective monitoring is a key step in the process. The annual Drinking Water
System and Wastewater System reports are documents by which the overall performance
of the systems is communicated to Council and the Public.

Drinking Water System

The Annual Drinking Water Quality Report (ADWQR) is a requirement under Schedule
22 of Ontario Regulation (O. Reg) 170/03 � Drinking Water Systems (the "Regulation").
This annual report is to be posted on the Town's website and presented to Council. It is
also free to any member of the public upon request.

Legislative amendments to the Safe Drinking Water Act, 2002, released in 2004 resulted
in substantial changes to Water and Wastewater operations. Amendments to O. Reg
170/03 increased the regulatory compliance requirements on system operations. The
amendments also required an increase in reporting by system owners on the performance
of systems to the Ministry of Environment, Conservation and Parks and applicable
stakeholders. Reporting under Schedule 22 and Section 11 of O. Reg 170/03 was
mandated, requiring the owner of a drinking water system to prepare an ADWQR in
accordance with the Regulation and submit these reports to Council and the public.

Description of Drinking Water System

Raw Source

Page 23 of 79



PRESCOQTTEST 1784

THE FORT TOWN

Water is drawn from the St. Lawrence River into the plant via a 600 mm diameter steel
intake pipe equipped with a sodium hypochlorite feed system for zebra mussel control.
Raw water passes through a travelling screen unit located in the low Ilift building. The unit
consists of wire mesh screens on a rotating belt. From there it is pumped to the plant for
treatment.

Treatment

Once water enters the plant, an aluminum based coagulant is added and flash mixed.
The water then travels to flocculation tanks where the coagulant is allowed time to attract
fine particles from the water. From there, the water passes through one of three dual
media rapid sand filters. Sodium hypochlorite and hydrofluosilicic acid are added as water
enters the clearwell. To maximize contact time, the treated water is diverted to two baffled
reservoirs, each with a capacity of 800 m3. Four vertical turbine pumps are available for
supplying the distribution demand as needed.

Distribution

Watermains in the distribution system are composed of PVC, cast iron and ductile iron.
An elevated storage tank is located on Sophia Street and has a storage capacity of 4,200
m3. The storage facility provides for peak hour demands and fire flows. The storage
capacity increased from 2,272 m3 to 4,200 m3 in 2024 with the completion of the new
elevated storage tank.

Compliance

The attached ADWQR provides a summary of the legislation requirements under the Act,
and includes a summary of any non�compliance incidents, flow rates, regulatory sample
results summary, and a major maintenance summary. The highlights of the report are as
follows.

The Drinking Water System had an inspection by the Ministry of Environment on January
10, 2024. The final inspection rating was 96.88%.

An external audit was conducted on September 18, 2024, as part of the continuous
improvement program. One minor opportunity for improvement was identified.

There were four complaints received from the community and all ofwhich were addressed
by Town Staff. No follow�up actions were required after investing the complaint.

Page 24 of 79



PRESCOQTTEST 1784

THE FORT TOWN

There were 2 watermain breaks in 2024. Both occurred at the intersection of Henry and
Centre Street, however, on the opposite side of street.

Major Maintenance included the following projects.
� Generator Maintenance.
� Filter media anthracite replacement purchase.
� Control valve and actuator.
� Floc tank mixer.
� Replaced zebra mussel lines from low Ilift to raw intake.
� Filter preparation for aeration backwash.
� New water tower commissioning.
� Window replacements.
� Treated water discharge flow meter.
� Filter 1 and 2 discharge actuator valves.

Overall, the water treatment plant runs well below the 8,200 cubic meters per day capacity
with a total annual flow of 812,734 m3.

Wastewater System

There were no issues of non�compliance, community complaints or bypass events with
the wastewater system in 2024.

Description ofWastewater System

Prescott's sewage collection system is a gravity fed collection system consisting of
combined sanitary and storm sewers. Five pumping stations pump wastewater from the
collection system to the wastewater treatment facility.

Prescott's wastewater treatment plant is a Class III treatment facility. Raw sewage is
pumped to the facility from an onsite pumping station (SPS #6), which is equipped with
an influent bar screen and three dry well pumps. Wastewater passes through the inlet
headworks where solids are removed using a mechanical rotary screen and conveyor.
Grit is then removed using two parallel vortex grit separators. Aluminum sulphate is
injected downstream of the grit separators to assist in phosphorous removal. The
wastewater then enters three parallel, continuous�flow Sequencing Batch Reactors
(SBRs) which operate with automated cycles (air off, air on, settle, and decant). Each
SBR is equipped with a fine bubble aeration system, submersible mixer, variable speed
effluent decanter and sludge removal pump. Effluent decanted from the SBRs enters an
equalization tank where a pinch valve acts to ensure consistent flow through the
UV disinfection system. The UV disinfection system consists of one channel with two
units, one duty and one standby. Following disinfection, the effluent passes through an

Page 25 of 79



PRESCOQTTEST 1784

THE FORT TOWN

outfall chamber where grey water is recovered for plant processes before discharging to
the St. Lawrence River.

Activated sludge, which has been removed from the SBRs, is pumped to a two�stage
aerobic digester equipped with a coarse bubble aeration system and manual decant
arms. Activated sludge is stabilized (or digested) and dewatered, with the supernatant
returning to the plant headworks. Digested sludge is then pumped to one of two large
holding tanks, each equipped with a coarse bubble aeration system and manual decant
arm, where further dewatering occurs. From the holding tanks, liquid sludge can be
pumped to one of two large drying beds or hauled offsite for land application.

Treatment Flows

The hydraulic flows reaching the treatment facility in 2024 averaged 3,371 m3/day which
represents 71% of the 4,728 m3/day design. There was a total annual flow of 1,332,127
m3 in 2024.

Effluent Quality

The monthly average concentrations of the carbonaceous biochemical oxygen demand
(CBODS), total suspended solids (TSS), total ammonia nitrogen (TAN), and total
phosphorus (TP) remained below the effluent objectives and limits outlined in the facility's
ECA during 2024. In addition, the effluent pH remained within the limits and objectives
throughout the year. The geometric mean density of E. Coli in the effluent also remained
within the ECA limit and objective in 2024.

Effluent Quality Non�Compliance

There were no instances of effluent non�compliance in 2024.

Bypass Events

There were not bypass events in 2024.

Maintenance and repairs of the wastewater system included the following in 2024.
� SBR 2 drain and clean repair inspect, ladder install
� Drying beds clean out
� Sludge tank 1 new ladder, shaft, pedestal installed
� New level meter SBR 2
� HVAC new heat exchanger office building
� SCADA maintenance
� New decant arm assembly SBR 3

Page 26 of 79



PRESCOQTTEST 1784

THE FORT TOWN
� UV parts maintenance
� New DO probe caps calibration bags
� New SC 1000 DO controller
� Supernatant valve digester tank
� Back flow preventer maintenance
� Driveway repair
� Generator maintenance
� Sludge loading flow metre replacement
� Level metre SBR 3
� Rebuilt and installed pump 3 SPS 5
� Rebuilt and installed pump 2 SPS 6
� Installed VFD pump 2 SPS 3
� New water pump, thermostat, temperature sensor for the generator at SPS 3

There was an emergency repair in 2024 to the auger monster.

Sludge Disposal

In 2024, a total of 3,200 m3 of liquid bio�solids was hauled offsite by GFL and was utilized
as soil conditioner. Of this, 2360 m3 was hauled to May, and the remaining 1200 m3 was
hauled in October. It is anticipated that approximately the same volume of sludge will be
generated in 2025.

Alternatives:

None.

Financial Implications:

None.

Environmental Implications:

None

Attachments:

Page 27 of 79



PRESCOQTTEST 1784

THE FORT TOWN
� Town of Prescott Drinking Water System Annual Report � 2024
� Prescott Wastewater System Annual Report � 2024

Submitted by:

Matthew Armstrong
Chief Administrative Officer & Treasurer

Page 28 of 79



Town of Prescott
Drinking Water System

Waterworks # 220001245
System Category � Large Municipal Residential

Annual Water Report

Prepared For: Town of Prescott

Reporting Period of January 1"� December 31" 2024

Issued: February 26, 2025

Revision: 0

Operating Authority:

OCWA
£* "A ONTARIO CLEAN waTER AGENCY=F AGENCE ONTARIENNE DES EAtX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11
and Schedule 22

Page 29 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report

Table of Contents
Annual Water Report

Revision History

Report Availability

Compliance Report Card

System Process Description

Raw Source

Treatment

Distribution

Summary of Non�Compliance

Adverse Water Quality Incidents

Non�Compliance

Non�Compliance Identified in a Ministry Inspection:

Community Complaints

Flows

RawWater Flows

Treated Water Flows

Regulatory Sample Results Summary

Microbiological Testing

Operational Testing

Inorganic Parameters

Organic Parameters

Additional Legislated Samples

Major Maintenance Summary

Distribution Maintenance

WTRS Data and Submission Confirmation

Page 30 of 79

w
c

o
®

®
JA

u1
w

W
w

w
N

O
N
�O

N
O
O
N

N
O
N
O
O
N

O
R

B
M

k
Bb

o
P

o
0



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report
Rev. 0 Issued: February 26, 2025 Page |

1

Revision History

Date Revision # Revision Notes

February 26, 2025 0 Annual report issued

Report Availability

This system does not serve more than 10,000 residence and the annual reports will be available to
residents at the Town Hall located at 360 Dibble Street West, Prescott, Ontario, as well as on the Town
website. (www.prescott.ca) Copies are provided free of charge if requested.

Compliance Report Card

Compliance Event # of Events

Ministry of Environment
Inspections

1 Ministry Inspection on January 10, 2024
Final Inspection Rating: 96.88%

Ministry of Labour Inspections No Ministry of Labour inspections in 2024

QEMS External Audit
1 QEMS Audit on September 18, 2024
1 Opportunity for Improvement

AWQI's/BWA No AWQI/BWA in 2024

Non�Compliance No Non�compliance in 2024

Community Complaints 4 community complaints referenced in report

Spills No spills in 2024

Watermain Breaks 2 water main breaks repaired in 2024

Page 31 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report
Rev. 0 Issued: February 26, 2025 Page |
[...]
Nitrite : (mg/L) � TW 2024/01/02 0.05 1 No No

Nitrite : (mg/L) � TW 2024/04/02 <MDL 0.05 1 No No

Nitrite : (mg/L) � TW 2024/07/02 0.07 1 No No

Nitrite : (mg/L) � TW 2024/10/07 <MDL 0.05 1 No No

Sodium / Na (mg/L) � TW 2024/01/02 15.1 20* No Yes
*There is no MAC for Sodium. The aesthetic objective for sodium in drinking water is 200 mg/L. The local Medical Officer of
Health should be notified when the sodium concentration exceeds 20 mg/L so that this information may be communicated to
local physicians for their use with patients on sodium restricted diets.

Schedule 15 Sampling:

The Schedule 15 Sampling is required under O.Reg 170/03. This system is under reduced sampling. Lead
last sampled January 2023 due to be sampled 2025.

Distribution System Nurrlber o.f Number of Samples
Range of Results MAC Number of

Sampling Points Minimum | Maximum | (us/L) Exceedances

Alkalinity (mg/L) 6 6 90 100 N/A N/A

pH 6 6 7.10 7.6 N/A N/A

Lead {(ug/l) 4 4 0.05 0.15 10 0

Page 37 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report
Rev. 0 Issued: February 26, 2025 Page |

8

Organic Parameters

These parameters are tested annually as a requirement under O.Reg 170/03. In the event any of the
parameters exceed half of the maximum allowable concentration the parameter is required to be sampled
quarterly.

# of Exceedances
Treated Water (33;;7::'7;:) S:::E:te MAC

mac 1/2
MAC

1,1�Dichloroethylene (ug/L)�TW 2024/01/02| <MDLO.5 14 No No

1,1�Dichloroethylene (ug/L)�TW 2024/07/15| <MDLO.5 14 No No

1,2�Dichlorobenzene (ug/L)�TW 2024/01/02| <MDLO.5 200 No No

1,2�Dichlorobenzene (ug/L)�TW 2024/07/15| <MDLO.5 200 No No

1,2�Dichloroethane (ug/L)�TW 2024/01/02| <MDLO.5 5 No No

1,2�Dichloroethane (ug/L)�TW 2024/07/15| <MDLO.5 5 No No

1,4�Dichlorobenzene (ug/L)�TW 2024/01/02| <MDLO.5 5 No No

1,4�Dichlorobenzene (ug/L)�TW 2024/07/15| <MDLO.5 5 No No

2,3,4,6�Tetrachlorophenol (ug/L)�TW 2024/01/02| <MDLO.2 100 No No

2,4,6�Trichlorophenol (ug/L)�TW 2024/01/02| <MDLO.2 5 No No

2,4�Dichlorophenol (ug/L)�TW 2024/01/02| <MDLO.2 900 No No

2,4�Dichlorophenoxy acetic acid (2,4�D) (ug/L)�TW |2024/01/02| <MDL 1 100 No No

Alachlor (ug/L) �TW 2024/01/02| <MDLO.3 5 No No

Atrazine + N�dealkylated metabolites (ug/L)�TW 2024/01/02| <MDLO.5 5 No No

Azinphos�methyl (ug/L)�TW 2024/01/02| <MDL 1 20 No No

Benzene (ug/L)�TW 2024/01/02| <MDLO.5 1 No No

Benzene (ug/L)�TW 2024/07/15| <MDLO.5 1 No No

Benzo(a)pyrene (ug/L)�TW 2024/01/02|< MDL 0.006| 0.01 No Yes

Bromoxynil (ug/L)�TW 2024/01/02| <MDLO.5 No No

Carbaryl (ug/L)�TW 2024/01/02| <MDL3 90 No No

Carbofuran (ug/L) �TW 2024/01/02| <MDL 1 90 No No

Carbon Tetrachloride (ug/L) �TW 2024/01/02| <MDLO.2 2 No No

Carbon Tetrachloride (ug/L) �TW 2024/07/15| <MDLO.2 2 No No

Chlorpyrifos (ug/L) �TW 2024/01/02| <MDLO.5 90 No No

Diazinon (ug/L)�TW 2024/01/02| <MDL 1 20 No No

Dicamba (ug/L)�TW 2024/01/02| <MDL 1 120 No No

Dichloromethane (Methylene Chloride) (ug/L)�TW |2024/01/02| <MDL5 50 No No

Dichloromethane (Methylene Chloride) (ug/L)�TW |2024/07/15| <MODLS5 50 No No

Diclofop�methyl (ug/L)�TW 2024/01/02| <MDLO.9 9 No No

Page 38 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report
Rev. 0 Issued: February 26, 2025 Page |

9

# of Exceedances
Treated Water

(:ya;;?::r:/a;z) S:::S:te MAC
mac 1/2

MAC

Dimethoate (ug/L)�TW 2024/01/02| <MDL 1 20 No No

Digquat (ug/L)�TW 2024/01/02| <MDLS5 70 No | No

Diuron (ug/L)�TW 2024/01/02| <MDL5 150 No No

Glyphosate (ug/L)�TW 2024/01/02| <MDL 25 280 No No

Malathion {(ug/L)�TW 2024/01/02| <MDL5 190 No No

Metolachlor (ug/L)�TW 2024/01/02| <MDL 3 50 No No

Metribuzin (ug/L)�TW 2024/01/02| <MDL 3 80 No No

Monochlorobenzene (Chlorobenzene) (ug/L)�TW |2024/07/15| <MDLO.5 80 No No

Paraquat (ug/L)�TW 2024/01/02| <MDL 1 10 No No

PCB (ug/L)�TW 2024/01/02| < MDL 0.05 3 No No

Pentachlorophenol (ug/L)�TW 2024/01/02| <MDLO0.2 60 No No

Phorate (ug/L)�TW 2024/01/02| <MDL 0.3 2 No No

Picloram (ug/L)�TW 2024/01/02| <MDL5 190 No No

Prometryne (ug/L)�TW 2024/01/02| <MDLO.1 1 No No

Simazine (ug/L)�TW 2024/01/02| <MDLO.5 10 No No

Terbufos (ug/L)�TW 2024/01/02| <MDLO0.5 1 No No

Tetrachloroethylene (ug/L)�TW 2024/01/02| <MDLO.5 10 No No

Tetrachloroethylene (ug/L)�TW 2024/07/15| <MDLO.5 10 No No

Triallate (ug/L) �TW 2024/01/02| <MDL 10 230 No No

Trichloroethylene (ug/L)�TW 2024/01/02| <MDLO.5 5 No No

Trichloroethylene (ug/L)�TW 2024/07/15| <MDLO.5 5 No No

Trifluralin (ug/L)�TW 2024/01/02| <MDLO.5 45 No No

Vinyl Chloride (ug/L)�TW 2024/01/02| <MDLO.2 1 No No

Vinyl Chloride (ug/L)�TW 2024/07/15| <MDLO.2 1 No No

HAA Total (ug/L) RAA �DW 2024 13.425 80 No No

Trihalomethane: Total (ug/L) RAA�DW 2024 31.25 100 No No
MAC = Maximum Allowable Concentration as per O.Reg 169/03
MDL = Method Detection Limit
RAA = Running Annual Average

Additional Legislated Samples
Document Parameter Limit (mg/L) Result (mg/L)

mowi # 161�101 |
Filter Backwash Supernatant Annual Average <25 3.42
Suspended Solids

Page 39 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report
Rev. 0 Issued: February 26, 2025 Page |

10

Major Maintenance Summary

Work order Description

3761841 Generator Maintenance.

3761845 Filter media anthracite replacement purchase.
3761846 Control valve and actuator.

3761855 Floc tank mixer.

3761865 Replaced zebra mussel lines from low Ilift to raw intake.

4095911 Filter preparation for aeration backwash.

4234929 New water tower commissioning.
3761851 Window replacements.
3761862 Treated water discharge flow meter.

3761876 Filter 1 and 2 discharge actuator valves.

Distribution Maintenance

Date Description

2024/01/23 |Watermain break � Intersection of Henry & Centre St (Circumferential)

2024/01/26 | New watermain and Hydrant at the Quality Inn Hotel

2024/11/12 | New water tower

2024/12/16 | Watermain break � Intersection of Henry & Centre St (Circumferential)

Page 40 of 79



Ontario Clean Water Agency � Prescott Drinking Water System � 2024 Annual Water Report

Appendix A
WTRS Data and Submission Confirmation

[{environet m RS Ministry of the Environment,
Ontario@ Conservation and Parks

|

I
| WT DATA | USER PROFILE

|
CONTACT US | HELP

|
HOME

|
LOGOUT

|

I

Location: WTRS / WT DATA / Edit Submitted WT Records WTRS�WT�008

|
Water Taking Data submitted successfully.

I

/7 ~
Confirmation:

Thank you for submitting your water taking data online.

Permit Number: 5506�9RMLKE
Permit Holder: THE CORPORATION OF THE SEPARATED TOWN OF PRESCOTT.
Received on:Jan 28, 2025 11:55 AM

This confirmation indicates that your data has been received by the Ministry,but should not be construed as acceptance of this data if it differs from that
specified on the Permit Number, assigned to the Permit Holder stated above.

Print Confirmation
| |

Return to Main Page

SELENA SHANE | 2025/01/28
version: v4.5.0.21 (build#: 22)

Last modified: 2018/09/18

This site maintained by ©2025Queen's Printer for Ontario
Ontario the Government of Ontario

Page 41 of 79



Prescott Wastewater System
Waterworks # 110001122

Annual Report

Prepared For: Town of Prescott

Reporting Period of January 1"� December 3154 2024

Issued: March 11", 2025

Revision: 1

Operating Authority:

OCWA
£* "A ONTARIO CLEAN waTER AGENCY=F AGENCE ONTARIENNE DES EAtX

This report has been prepared to meet the requirements set out in:

Document Document # Issue Date Issue Number

Facility ECA 6996�92YNWH October 5, 2015 N/A
CLI ECA 161�W601 August 15, 2022 N/A

Page 42 of 79



Ontario Clean Water Agency � Prescott Wastewater System � 2024 Annual Report

Table of Contents

Revision History

Operations and Compliance Reliability Indices

Process Description

Treatment Flows

Raw Sewage Quality

Effluent Quality

Operating Issues/Problems

Maintenance

o
0

N
_
a

u
A

w
N
n

m

Sludge Generation

10 Summary of Complaints

Appendix A � Performance Assessment Report

Appendix B � Details of Abnormal Sewage Discharge Events

Appendix C � Biosolids Quality Report

Appendix D � ECA Annual Report Requirements

Page 43 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 Issued: 11�Mar�2025 Page |
1

1 Revision History

Date Rev# Revisions Revised By
March 10, 2025 0 Annual Report Issued Selena Shane, PCT

March 11, 2025 1 Annual Sludge Volume Comparison Selena Shane, PCT

2 Operations and Compliance Reliability Indices

Compliance Event Details

Ministry of Environment Inspections There was no MECP inspection in 2024.

Ministry of Labour Inspections There was no MOL inspection in 2024.

Non�Compliance There were no non�compliances in 2024.

Community Complaints There were no community complaints in 2024.

Spills There were no spills in 2024.

There were 2 overflow events in 2024
Overflows . .e _ Details referenced in the report

Bypass There were no bypass events in 2024.

Page 44 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
2

3 Process Description

Prescott's sewage collection system is a gravity fed collection system consisting of combined sanitary and
storm sewers. Five pumping stations pump wastewater from the collection system to the wastewater
treatment facility.

Prescott's wastewater treatment plant is a Class III treatment facility. Raw sewage is pumped to the
facility from an onsite pumping station (SPS #6), which is equipped with an influent bar screen and three
dry well pumps. Wastewater passes through the inlet headworks where solids are removed using a

mechanical rotary screen and conveyor. Grit is then removed using two parallel vortex grit separators.
Aluminum sulphate is injected downstream of the grit separators to assist in phosphorous removal. The
wastewater then enters three parallel, continuous�flow Sequencing Batch Reactors (SBRs) which operate
with automated cycles (air off, air on, settle, and decant). Each SBR is equipped with a fine bubble aeration
system, submersible mixer, variable speed effluent decanter and sludge removal pump. Effluent decanted
from the SBRs enters an equalization tank where a pinch valve acts to ensure consistent flow through the
UV disinfection system. The UV disinfection system consists of one channel! with two units, one duty and
one standby. Following disinfection, the effluent passes through an outfall chamber where grey water is

recovered for plant processes before discharging to the St. Lawrence River.

Activated sludge, which has been removed from the SBRs, is pumped to a two�stage aerobic digester
equipped with a coarse bubble aeration system and manual decant arms. Activated sludge is stabilized
(or digested) and dewatered, with the supernatant returning to the plant headworks. Digested sludge is

then pumped to one of two large holding tanks, each equipped with a coarse bubble aeration system and
manual decant arm, where further dewatering occurs. From the holding tanks, liquid sludge can be

pumped to one of two large drying beds or hauled offsite for land application.

Page 45 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
3

4 Treatment Flows

The hydraulic flows reaching the treatment facility in 2024 averaged 3,371 m3/day which represents
71% of the 4,728 m3/day design.

41 Raw Flow (m3/d)

9000
8000 A\

7000 A. A

C__�Z/ _
5000 ?fi?��c i�+�+��+��+�#+�
4000 �

�

3000 \ /(
2000
1000

0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec

esgmePlant Design Limit 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728 | 4728

««lliie» Average Daily Flow 3665 | 3969 | 4693 | 5103 | 2788 | 3655 | 3163 | 3823 | 2522 | 1990 | 2212 | 2869

#®»Maximum Daily Flow | 6848 | 6218 | 7010 | 8223 | 3341 | 7153 | 5921 | 6992 | 4430 | 2214 | 4149 | 4679

*The exceedances over the plant design limits are due to precipitation.

4.2 Effluent Flow (m3/d)

9000

8000 fl7000

6000 \ M
s000 _A \_/ \
4000 \ );_
3000 Y
2000

1000

0
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec

esge» Average Daily Flow (m3/d) | 3832 | 4082 | 4892 | 5346 | 3102 | 3959 | 3557 | 4235 | 2841 | 2341 | 2487 | 3035

«ll=Maximum DailyFlow (m3/d) |
6970 | 6323 | 7154 | 8275 | 3697 | 6886 | 6352 | 7057 | 4547 | 3269 | 4637 | 5051

Page 46 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
4

4.2.1 Annual Comparison (m3)

2000000

1500000

1000000

500000

0
2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

|ITOta| Annual Flow |1152842]1122009|1154729]1475823|1249025]1329270}1121566| 980830 |1356642]1362637}1332127

4.3 Imported Sewage
There is no imported sewage accepted at the treatment facility.

5 Raw Sewage Quality

Results of raw sewage concentrations are available in the Facility Performance Assessment Report in
Appendix A.

5.1 Influent Trending

5.1.1 BOD (mg/L)

250

200 ,
/A /
[ [

50
f

0
Jan Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec

«#=BOD (mg/L) |
23 31 29 33 39 175 | 127 | 124 | 33 42 116 | 225

Page 47 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 Issued; 11�Mar�2025 Page |
5

5.1.2 5�year Trend BODS5 (mg/L)

Bi
ec
he

m
ni
ca
l
O
xy
ge
n
D
em

an
d
{m

g!
L]

& 8 s

200

100

I__l�| PRESCOTT WASTEWATER TREATMENT FACILITY/ Raw 1 Biochemical Oxygen Demand: BODI 7 Lab Month.Max

1 _LOr m

4
U

1

5.1.3 Total Suspended Solids (mg/L)

200

150 //U \ /50

0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec

|�0�TSS(mg/L) 26 28 46 40 54 90 150 74 36 22 86 185

Page 48 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
6

5.1.4 5�year Total Suspended Solids (mg/L)

To
ta
l
Su

sp
en

de
d
So
lid

s:
TS
S
[m

gl
.]

1000

500

}_J�| PRESCOTTWASTEWATER TREATMENT FACILITY/Raw!
Total Suspended Solids: TS$ / Lab Month.Max

_ M wfli M
002019 0110112020 ov0t2021 ov0u2022 01002023 ovair2dr Time t

5.1.5 Total Phosphorus (mg/L)

3.5

3 7
/

> /A _A

0.5

0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec

|�0�TP(mg/L) 1 1.2 | 1.25 | 147 | 1.33 | 2.26 | 1.81 | 2.1 | 1.05 | 1.35 | 1.92 | 3.26

Page 49 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
7

5.1.6 5�year Total Phosphorus (mg/L)

T }_:�' PRESCOTTWASTEWATER TREA TMENT FACILITY / Raw/ Total Phosphorus: TP/ Lab Month.Max

o
_

To
te
l
Ph

os
ph

or
s:

TP
[m

g/
L]

F88 SS
100E y l s J

| 1

av0u2013 ovai2020 010172021 ovet2tre ov0u2023 ov0v202¢ Time t

5.1.7 Total Kieldahl Nitrogen (TKN) (mg/L)

30.0

25.0
PA /

se
[_ ]/Y¥V

10.0

5.0

0.0
Jan Feb | Mar | Apr | May | Jun Jul Aug | Sep | Oct | Nov | Dec

|�0�TKN(mg/L) 13.0 | 13.4 | 14.0 | 17.8 | 15.1 | 23.8 | 13.8 | 18.2 | 13.4 | 19.5 | 16.1 | 26.4

Page 50 of 79



Prescott Wastewater System � 2024 Annual Report Rev.0 _ Issued; 11�Mar�2025 Page |
8

5.1.8 5�year Total Kjeldahl Nitrogen (TKN)

I_l�| PRESCOTT WASTEWATER TREA TMENT FACILITY/Raw/ Total Kieldah! Nitrogen: TKN / Lab Month.Max

|
LTo

ta
l
Kj
el
da

h!
N
ir
og
en

[m
g/
L]

a &

40

SAETE 2 eb on
{

0

01012019 01072020 ov0u20r1 avev2022 ov0r2023 ovar2dr Time t

5.2 Imported Waste Quality
There is no imported sewage accepted at the treatment facility.

5.3 Imported Waste Quality
There was no imported waste in 2024.

6 Effluent Quality

The monthly average concentrations of the carbonaceous biochemical oxygen demand (CBODS), total
suspended solids (TSS), total ammonia nitrogen (TAN), and total phosphorus (TP) remained below the
effluent objectives and limits outlined in the facility's ECA during 2024. In addition, the effluent pH
remained within the limits and objectives throughout the year. The geometric mean density of E. Coli in
the effluent also remained within the ECA limit and objective in 2024.

6.1 Effluent Quality Assurance and Control Measures Taken

This system is part of OCWA's Seaway Valley Cluster. The cluster is supported by the Eastern Regional
Hub, and corporate resources. Operational Services are delivered by OCWA staff that live and work in the
community. The systems are operated to meet compliance with applicable regulations. The system has